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saanis. FCC RF Test Report Report No. : FR2D1901B
Occupied channel bandwidth
Test Result
TestMode Antenna Freq(MHz) [T\)/I(I-:E] FL[MHZz] FH[MHz] | Limit{MHz] | Verdict
Antl 5180 17.782 | 5171.0889 | 5188.8711 ---
Ant2 5180 17.143 | 5171.4086 | 5188.5514 ---
Antl 5220 18.102 | 5211.0090 | 5229.1109 ---
Ant2 5220 17.822 | 5211.0090 | 5228.8312 -
Antl 5240 17.982 | 5231.0889 | 5249.0709 -
Ant2 5240 17.622 | 5231.1289 | 5248.7512 -
Antl 5260 17.782 | 5251.1688 | 5268.9510 -
Ant2 5260 17.103 | 5251.4086 | 5268.5115 -
Antl 5300 17.582 | 5291.2887 | 5308.8711 -
Ant2 5300 17.103 | 5291.4086 | 5308.5115 ---
Antl 5320 17.542 | 5311.3686 | 5328.9111 -
11A-CDD Ant2 5320 17.103 | 5311.4086 | 5328.5115 ---
Antl 5500 17.542 | 5491.3287 | 5508.8711 ---
Ant2 5500 17.223 | 5491.4086 | 5508.6314 ---
Antl 5580 17.463 | 5571.4486 | 5588.9111 -
Ant2 5580 17.223 | 5571.2887 | 5588.5115 -
Antl 5700 17.742 | 5691.1688 | 5708.9111 -
Ant2 5700 17.303 | 5691.2088 | 5708.5115 -
Antl 5745 18.741 | 5735.6893 | 5754.4306 -
Ant2 5745 21.459 | 5734.7702 | 5756.2288 -
Antl 5785 18.941 | 5775.6893 | 5794.6304 -
Ant2 5785 22.537 | 5774.0110 | 5796.5485 -
Antl 5825 19.181 | 5815.5295 | 5834.7103 -
Ant2 5825 23.017 | 5813.4515 | 5836.4685 -
Antl 5180 19.301 | 5170.2897 | 5189.5904 -
Ant2 5180 19.181 | 5170.3696 | 5189.5504 -
Antl 5220 19.66 5210.2498 | 5229.9101 ---
Ant2 5220 19.62 5210.2498 | 5229.8701 -
11AX20MIMO Antl 5240 19.54 5230.1299 | 5249.6703 -
Ant2 5240 19.58 5230.2098 | 5249.7902 -
Antl 5260 19.381 | 5250.3297 | 5269.7103 -
Ant2 5260 19.261 | 5250.2897 | 5269.5504 -
Antl 5300 19.181 | 5290.3696 | 5309.5504 -
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saanis. FCC RF Test Report Report No. : FR2D1901B
Ant2 5300 19.181 | 5290.4096 | 5309.5904 - -
Antl 5320 19.221 | 5310.3696 | 5329.5904 - -
Ant2 5320 19.181 | 5310.3696 | 5329.5504 - -
Antl 5500 19.301 | 5490.2098 | 5509.5105 --- -
Ant2 5500 19.141 | 5490.4096 | 5509.5504 --- -
Antl 5580 19.061 | 5570.4096 | 5589.4705 --- -
Ant2 5580 19.301 | 5570.3297 | 5589.6304 — -
Antl 5700 19.421 | 5690.0899 | 5709.5105 — -
Ant2 5700 19.341 | 5690.2098 | 5709.5504 — -
Antl 5745 19.78 5735.0100 | 5754.7902 --- ---
Ant2 5745 23.057 | 5733.4915 | 5756.5485 --- ---
Antl 5785 20.02 5774.9700 | 5794.9900 --- ---
Ant2 5785 23.057 | 5773.4915 | 5796.5485 - -
Antl 5825 20.3 5814.7702 | 5835.0699 - -
Ant2 5825 20.3 5814.7702 | 5835.0699 - -
Antl 5190 37.562 | 5171.1389 | 5208.7013 --- -
Ant2 5190 37.722 | 5171.0589 | 5208.7812 --- -
Antl 5230 38.681 | 5210.4995 | 5249.1808 --- -
Ant2 5230 42,517 | 5208.9011 | 5251.4186 - -
Antl 5270 37.642 | 5251.1389 | 5288.7812 e -
Ant2 5270 37.642 | 5251.1389 | 5288.7812 e -
Antl 5310 37.562 | 5291.1389 | 5328.7013 --- ---
Ant2 5310 37.802 | 5291.0589 | 5328.8611 --- ---
Antl 5510 37.562 | 5491.1389 | 5528.7013 --- ---
11AX40MIMO
Ant2 5510 37.642 | 5491.1389 | 5528.7812 --- -
Antl 5550 37.722 | 5531.0589 | 5568.7812 - -
Ant2 5550 37.722 | 5531.1389 | 5568.8611 --- -
Antl 5670 37.562 | 5651.1389 | 5688.7013 --- -
Ant2 5670 37.722 | 5651.0589 | 5688.7812 --- -
Antl 5755 38.921 | 5735.5794 | 5774.5005 - -
Ant2 5755 47.792 | 5732.0629 | 5779.8551 - -
Antl 5795 38.921 | 5775.5794 | 5814.5005 - -
Ant2 5795 47.632 | 5771.1838 | 5818.8162 - -
Antl 5210 77.203 | 5171.3187 | 5248.5215 --- ---
Ant2 5210 77.363 | 5171.3187 | 5248.6813 --- ---
11AX80MIMO Antl 5290 77.363 | 5251.1588 | 5328.5215 --- ---
Ant2 5290 77.203 | 5251.3187 | 5328.5215 --- -
Antl 5530 77.522 | 5491.1588 | 5568.6813 --- -
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saanis. FCC RF Test Report Report No. : FR2D1901B
Ant2 5530 77.522 | 5491.3187 | 5568.8412 - ---
Antl 5610 77.043 | 5571.3187 | 5648.3616 - ---
Ant2 5610 77.682 | 5571.1588 | 5648.8412 - ---
Antl 5775 79.121 | 5735.6793 | 5814.8002 --- -
Ant2 5775 90.949 | 5731.0440 | 5821.9930 --- ---
Antl 5250 156.324 | 5171.6783 | 5328.0020 --- -
Ant2 5250 155.684 | 5172.3177 | 5328.0020 - ---
Antl 5250_UNII-1 78.322 | 5171.6783 5250 - ---
Ant2 5250_UNII-1 77.682 | 5172.3177 5250 - ---
11AX160MIMO
Antl 5250 _UNII-2A | 78.002 5250 5328.0020 - ---
Ant2 5250 _UNII-2A | 78.002 5250 5328.0020 - ---
Antl 5570 155.684 | 5491.9980 | 5647.6823 - ---
Ant2 5570 155.365 | 5492.3177 | 5647.6823 - ---
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Minimum emission bandwidth
Test Result
6dB EBW - ,
TestMode Antenna | Freq(MHz) (MHz] FL[MHz] | FH[MHz] | LimitfMHz] | Verdict
V4
Antl 5745 16.32 5736.80 5753.12 0.5 PASS
Ant2 5745 16.28 5736.80 5753.08 0.5 PASS
Antl 5785 16.08 5777.00 5793.08 0.5 PASS
11A-CDD
Ant2 5785 16.28 5776.80 5793.08 0.5 PASS
Antl 5825 16.28 5816.80 5833.08 0.5 PASS
Ant2 5825 16.28 5816.80 5833.08 0.5 PASS
Antl 5745 18.96 5735.44 5754.40 0.5 PASS
Ant2 5745 18.68 5735.64 5754.32 0.5 PASS
Antl 5785 18.96 5775.44 5794.40 0.5 PASS
11AX20MIMO
Ant2 5785 18.84 5775.48 5794.32 0.5 PASS
Antl 5825 18.96 5815.44 5834.40 0.5 PASS
Ant2 5825 18.92 5815.44 5834.36 0.5 PASS
Antl 5755 37.44 5736.12 5773.56 0.5 PASS
Ant2 5755 37.60 5736.12 5773.72 0.5 PASS
11AX40MIMO
Antl 5795 37.36 5776.12 5813.48 0.5 PASS
Ant2 5795 37.60 5776.12 5813.72 0.5 PASS
Antl 5775 76.32 5737.24 5813.56 0.5 PASS
11AX80MIMO
Ant2 5775 75.20 5737.40 5812.60 0.5 PASS
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